



**AAMA/WDMA/CSA 101/LS.2/A440-08
TEST REPORT**

Rendered to:

MI WINDOWS AND DOORS, INC.

PRODUCT TYPE, R/C TEST TYPE, (S.E. 1)

A·L·I

**AAMA
CERTIFICATION PROGRAM**



**MI Windows & Doors, LLC
P.O. Box 370
Gratz, PA 17030-0370**

Attn: Rick Sawdey

The product described below is hereby approved for listing in the next issue of the AAMA Certified Products Directory. The approval is based on successful completion of the AAMA certification process.



Architectural Testing

AAMA/WDMA/CSA 101/LS.2/A440-08 TEST REPORT

Rendered to:

MI WINDOWS AND DOORS, INC.
P.O. Box 370
650 West Market Street
Gratz, Pennsylvania 17030-0370

Report No.: 99927.01-109-47

Test Date: 04/12/10

Report Date: 05/04/10

Test Report No. 101-109-47

Project Summary: Architectural Testing, Inc. was contracted by MI Windows and Doors, Inc. to witness and validate testing on a Series/Model 1650 PVC fixed window (finless) at the

Test Specimen Description: (Continued)

Weatherstripping: No weatherstripping was utilized.

Glazing Details: The unit was glazed with a 7/8" thick sealed insulating glass fabricated from two sheets of 3/16" thick clear annealed glass with a metal reinforced butyl spacer system. The glass was set from the interior onto a ~~metal~~ metal ~~bed~~ bed ~~of~~ of ~~the~~ the ~~unit~~ unit.

Drainage:

Description

Quantity

Location

Test Results: (Continued)

<u>Paragraph</u>	<u>Title of Test - Test Method</u>	<u>Results</u>	<u>Allowed</u>
5.3.3.2	Water Penetration Resistance per ASTM E 547		

5.3.4.2	Uniform Load Deflection per ASTM E 330		See Note #2
---------	--	--	-------------

5.3.4.3	Uniform Load Structural per ASTM E 330		
---------	--	--	--

Note #2: The client opted to start at a pressure higher than the minimum required. Those

Test Results: (Continued)

Paragraph	Title of Test - Test Method	Results	Approved
-----------	-----------------------------	---------	----------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

[REDACTED]	[REDACTED]	[REDACTED]	[REDACTED]
------------	------------	------------	------------

Detailed drawings, data sheets, _____

Revision Log

<u>Rev. #</u>	<u>Date</u>	<u>Page(s)</u>	<u>Revision(s)</u>
---------------	-------------	----------------	--------------------

Appendix A
Alteration Addendum

Note: No alterations were required.

Appendix B
Test Equipment

Instrument	Manufacturer	Asset #
Control Panel	Architectural Testing, Inc.	MI-1
Transducer	Celesco	E-1603001A
Transducer	Celesco	J-1705016A
Transducer	Celesco	J-1705014A

Appendix C

Drawings

Note: Complete drawings packet on file with Architectural Testing, Inc.